



مختبر علوم التربة لفحص المواد GEOSCIENCE TESTING LABORATORY

ANALYSIS REPORT ON SURTREAT TPS-V

LABORATORY RESULTS

Report No. : RCH06-7362

Date : 16/12/2006

Request No. : QCH06-7145

Sample No. : SCH06-7145

Client Name	GULF CONCRETING PRODUCTS FZC
Client Address	ABUDHABI , UAE
Project No	NOT GIVEN
Project Name	QUALITY CHECKING
Consultant	NO SPECIFIC CONSULTANT
Contractor	NO SPECIFIC CONTRACTOR
Sampled by	CLIENT REP
Sample brought in by	CLIENT REP
Sampled on / Received on	03.12.2006 / 04.12.2006
Sample Description	SURTREAT TPS-V (18.11.06)
Location/Source	NOT GIVEN
Sender Ref	NOT GIVEN
Sampling Method	NOT GIVEN
Sample Container / Size	PLASTIC BOTTLE / 1.5 L

RESULTS OF CHEMICAL ANALYSIS

DATE OF ANALYSIS : 04/12/06 - 06/12/06

PARAMETERS	UNIT	RESULTS
pH @ 20 °C	-	6.5
SPECIFIC GRAVITY	-	0.981
TOTAL SOLIDS *	% (by mass)	9.1

Notes / Remarks : *Total solids analysed by client's instruction.

Test Method Variation : None

Tested By : NLN

Reference : ASTM / BS Standard Methods.

* Results relates only to the items tested.

* Report shall not be reproduced (except in full) without written approval of the Laboratory.

Form No. : CH-35

Page 1 of 1

Issue No. : 01

Issue Dt. : 01.08.2001

Rev. No. : 2

For GEOSCIENCE TESTING LABORATORY



Main Office:- Dubai
P.O. Box : 61670 - Dubai
Tel : +971-4-3477706 / 3477906
Fax: +971-4-3477704 / 3477691

Sharjah
P.O. Box : 64800 - Sharjah
Tel : +971-6-5312160
Fax: +971-6-5312190

Abu Dhabi
P.O. Box : 38442 - Abu Dhabi
Tel : +971-2-5548212
Fax: +971-2-5548210